Ir
. -ng Chal
-DSR dini
Gll(g‘:(SU#LYOT-O%BU)

bl
riAgea
. .-rf#{fi#ﬁ
R aretis
; rf#‘f""fdﬂ"
f"‘f‘ff‘f’f‘ff f'!
T S
- R
o r/;pa;p EPILE
33?‘;5';’;‘3‘“"
af#’%ﬁ%’h’" =
- i
faﬁiﬁ%ﬁfﬂ
aﬂ?"-"’j”’aﬁ”‘
[T T i
Bt P
Earagresar
it
B
e



PARTS LISTS

B C S .
e
3
1PC 1PC
P
4PCS
HARDWARE LISTS
#1 ” - . i
M6*25mm bolt M6*30mm bolt | M6*40mm bolt M6 washer SocketWrench
2PCS 4PCS 2PCS 8PCS 1PCS
#6 47 ” .
lm ]'\:: géa
Wrench M8*33mm bolt M8 nut M8 washer
1PCS 4PCS APCS 8PCS




C

Stepl

Step2




Step3

TIGHTEN ALL SCREWS AND INSERT THE SEAT INTO THE BASE



